LOCK HARDWARE KIT FOR APRILIA PEGASO STRADA - TRAIL IE 2009

Lock hardware kit for Aprilia Pegaso Strada - Trail IE 2009
 
(1)  AP8104840
LOCK KIT
 
(2)  AP8127775
MAIN SWITCH - STEERING LOCK
 
(3)  AP8104919
SADDLE LOCK
 
(4)  B044413
"APRILIA" KEY WITH TRANSPO.
 
(5)  AP8102913
PASS.SADDLE CONNECTING PLATE
 
(6)  856057
LOCK SADDLE
LOCK SADDLE
 
(7)  AP8161049
LOCK SPRING
 
(8)  319165
SCREW
SCREW
 
(9)  AP8150349
SPECIAL SCREW M8X15
 
(10)  AP8152298
SCREW W/ FLANGE M5X16
 
(10)  AP8152298
SCREW W/ FLANGE M5X16
 
(11)  AP8102375
CLIP M5
 
(11)  AP8102375
CLIP M5
 
(12)  AP8702101
SCREW M6X25
 
(13)  AP8150415
SCREW
 
(14)  AP8150204
NUT M4
 
(15)  AP8127650
FRONT BOX LOCK
 
(16)  AP8121716
T BUSH
 
(16)  AP8121716
T BUSH
Part number Description
# 1
AP8104840
LOCK KIT
# 2
AP8127775
MAIN SWITCH - STEERING LOCK
# 3
AP8104919
SADDLE LOCK
# 4
AP8104920
B044413
"APRILIA" KEY WITH TRANSPO.
# 5
AP8102913
PASS.SADDLE CONNECTING PLATE
# 6
AP8114487
856057
LOCK SADDLE
LOCK SADDLE
# 7
AP8161049
LOCK SPRING
# 8
AP8150211
319165
SCREW
SCREW
# 9
AP8150349
SPECIAL SCREW M8X15
# 10
AP8152298
SCREW W/ FLANGE M5X16
# 11
AP8102375
CLIP M5
# 12
AP8702101
SCREW M6X25
# 13
AP8150415
SCREW
# 14
AP8150204
NUT M4
# 15
AP8127650
FRONT BOX LOCK
# 16
AP8121716
T BUSH
Here are all the parts relating to the Lock hardware kit of your PEGASO 2009. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Aprilia Pegaso Strada - Trail IE 2009

FRAME Parts for Aprilia Pegaso Strada - Trail IE 2009

ENGINE Parts for Aprilia Pegaso Strada - Trail IE 2009

ACCESSORIES Parts for Aprilia Pegaso Strada - Trail IE 2009

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...